
MAKE: STYLE:

45

WARNING: NEVER EXCEED YOUR VEHICLE MANUFACTURER'S RECOMMENDED TOWING CAPACITY

WEIGHT CARRYING:

   INSTALLATION TIPS:

   INSTALLATION REQUIRES:

   VEHICLE PHOTO:

   REPRESENTATIVE PHOTO    

HITCH ILLUSTRATION:

   MAKE SURE YOUR HITCH MATCHES

   LEVEL OF DIFFICULTY: MODERATE

EASY MODERATE CHALLENGING

  1.  BEFORE YOU BEGIN INSTALLATION, READ ALL
     INSTRUCTIONS THOROUGHLY.

  2.  TO EASE INSTALLATION, 2 PEOPLE MAY BE
     REQUIRED.

  3.  USING PROPER TOOLS WILL GREATLY IMPROVE
     THE QUALITY OF THE INSTALL AND REDUCE THE
     TIME REQUIRED.

Safety glasses should be 
worn at all times while
installing this product.

YEARS: 2016-PRESENT KIA MODEL: SORENTO SUV

5,000
750

TRAILER WEIGHT:
TONGUE WEIGHT:

13195 INSTALLATION INSTRUCTIONS

LBS.
LBS.

90 MIN.
MIN.   PRO INSTALL TIME:

   NOVICE INSTALL TIME:

IF YOU  ARE  HESITANT  TO UNDERTAKE
THIS TASK ON YOUR OWN, CONTACT AN AUTHORIZED

CURT INSTALLER FOR ADDITIONAL ASSISTANCE.

RATCHET
TORQUE

WRENCH SOCKET

3/4"
17mm
14mm
11/16"

SOCKET
EXTENSION

10"
SCREW
DRIVER

SAFETY
GLASSES

PART REMOVAL

PART REMOVAL

TEMPORARILY REMOVE 
UNDERBODY PANEL

REMOVE FRAME PLUGS

TEMPORARILY LOWER 
EXHAUST

LOWER SPARE TIRE

http://www.carid.com/curt/
http://www.carid.com/receiver-hitches.html


INSTALLATION WALKTHROUGH:

Parts List

DESCRIPTIONPART NUMBERQTYITEM

CARRIAGE BOLT1/2-13 x 4 1/221

HEX FLANGE NUTHFN 1213, GR822

HEX BOLTM10 - 1.25 x 3033

CONICAL TOOTHED WASHER3/8"34

CARRIAGE BOLT7/16-14 x 4 1/225

HEX FLANGE NUT7/16-1426

1

2

3 4
DRIVER SIDE
FRAME RAIL

PASSENGER SIDE FRAME RAIL

EXISTING WELDNUTS

EXISTING HOLES 
(BOTH SIDES)

2. Temporarily remove underbody panel on driver side of 
    vehicle by removing (5) screws and (2) nuts. Retain 
    screws for reinstallation of panel.

1. Temporarily lower spare tire.

5

6



INSTALLATION WALKTHROUGH:

4. Remove (1) rubber plug from bottom of passenger side 
    frame rail and (1) rubber plug from bottom of driver side
    frame rail. Return plugs to vehicle owner.

5.Raise hitch into position and loosely install (2) M10 hex 
   bolts and (2) 3/8" conical toothed washer into existing 
   weldnuts on passenger side of vehicle and (1) M10 hex 
   bolt and (1) 3/8" conical toothed washer into driver side
   of vehicle as shown. (See Weldnut Cleaning diagram)

6. Install (2) 1/2" carriage bolts through hitch and existing 
    holes in frame rails of vehicle as shown. Secure 
    carriage bolts with 1/2" hex flange nuts. Install (2) 7/16" 
    carriage bolts through hitch and existing holes in driver 
    side frame rail of vehicle as shown. Secure carriage 
    bolts with 7/16" hex flange nuts.

3. Temporarily lower exhaust by removing (3) rubber 
    isolators. (1) isolator is located toward rear of muffler, 
    (1) isolator is located toward front of muffler and (1) 
    isolator is located on exhaust tube forward of muffler. 
    (See Rubber Isolator Removal diagram)



INSTALLATION WALKTHROUGH:

7. Torque 1/2" hardware to 110 lb-ft, 7/16" hardware to 
    60 lb-ft  and M10 hardware to 48 lb-ft.

8. Raise exhaust back into position and reattach rubber 
    isolators removed in Step 2.

9. Reinstall underbody panel in reverse order from Step 1.

10. Raise spare tire back into position.





GROSS LOAD CAPACITY WHEN USED AS A WEIGHT CARRYING HITCH:                LBS. TRAILER WEIGHT &             LBS. TONGUE WEIGHT.

***DO NOT EXCEED VEHICLE MANUFACTURER'S RECOMMENDED TOWING CAPACITY.***
WARNING: ALL NON-TRAILER LOADS APPLIED TO THIS PRODUCT MUST BE SUPPORTED BY 18050 STABILIZING STRAPS.

** FAILURE TO PROPERLY SUPPORT NON-TRAILER LOADS WILL VOID PRODUCT WARRANTY**

HITCH WEIGHT:         LBS.
 

INSTALL TIME
 

    PROFESSIONAL:        MINUTES
 

    NOVICE (DIY):         MINUTES
 

INSTALL NOTES:

PERIODICALLY CHECK THIS RECEIVER HITCH TO ENSURE THAT ALL FASTENERS
ARE TIGHT AND THAT ALL STRUCTURAL COMPONENTS ARE SOUND.

5,000 750

41

45

KIA SORENTO13195

90

Parts List
DESCRIPTIONPART NUMBERQTYITEM

CARRIAGE BOLT1/2-13 x 4 1/221
HEX FLANGE NUTHFN 1213, GR822
HEX BOLTM10 - 1.25 x 3033
CONICAL TOOTHED WASHER3/8"34
CARRIAGE BOLT7/16-14 x 4 1/225
HEX FLANGE NUT7/16-1426

1

2

3 4DRIVER SIDE
FRAME RAIL

PASSENGER SIDE FRAME RAIL

EXISTING HOLES (BOTH SIDES)

EXISTING WELDNUTS

- LOWER SPARE TIRE
- TEMPORARILY REMOVE 
  UNDERBODY PANEL
- TEMPORARILY LOWER EXHAUST
- REMOVE FRAME PLUGS

TOOLS REQUIRED
SOCKET WRENCH
TORQUE WRENCH

10" SOCKET EXTENSION
3/4" SOCKET

14mm SOCKET
17mm SOCKET
11/16" SOCKET

PHILLIPS SCREWDRIVER
SAFETY GLASSES

5

6



INSTALLATION STEPS

PERIODICALLY CHECK THIS RECEIVER HITCH TO ENSURE THAT ALL FASTENERS
ARE TIGHT AND THAT ALL STRUCTURAL COMPONENTS ARE SOUND.

KIA SORENTO13195

1. Temporarily lower spare tire.
 
2. Temporarily remove underbody panel on driver side of vehicle by removing (5) screws and (2) nuts. Retain 
    screws for reinstallation of panel.
 
3. Temporarily lower exhaust by removing (3) rubber isolators. (1) isolator is located toward rear of muffler, 
    (1) isolator is located toward front of muffler and (1) isolator is located on exhaust tube forward of muffler. 
    (See Rubber Isolator Removal diagram)
 
4. Remove (1) rubber plug from bottom of passenger side frame rail and (1) rubber plug from bottom of driver side
    frame rail. Return plugs to vehicle owner.
 
5. Raise hitch into position and loosely install (2) M10 hex bolts and (2) 3/8" conical toothed washer into existing 
    weldnuts on passenger side of vehicle and (1) M10 hex bolt and (1) 3/8" conical toothed washer into driver side
    of vehicle as shown. (See Weldnut Cleaning diagram)
 
6. Install (2) 1/2" carriage bolts through hitch and existing holes in driver side frame rail of vehicle as shown. Secure 
    carriage bolts with 1/2" hex flange nuts.
 
7. Install (2) 7/16" carriage bolts through hitch and existing holes in driver side frame rail of vehicle as shown. Secure 
    carriage bolts with 7/16" hex flange nuts.
 
8. Torque 1/2" hardware to 110 lb-ft, 7/16" hardware to 60 lb-ft  and M10 hardware to 48 lb-ft. 
 
9. Raise exhaust back into position and reattach rubber isolators removed in Step 2.
 
10. Reinstall underbody panel in reverse order from Step 1.
 
11. Raise spare tire back into position.




